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Infantile haemangiomas (IHs)

Relatively common up to 5% of children

Girls 3:1

80% head and neck

Increased frequency seen in
• Low birth weight 
• Prematurity
• Multiple pregnancy (Kowalska 2021)

Complications
• Bleeding / Ulceration – 15%
• Functional impairment – vision, feeding, breathing, ears
• Psychosocial and disfigurement



Phases of infantile haemangioma

1. Rapid proliferation 
• First 3 months (especially wks 5.5 - 7.5)
• 80% of growth achieved by 3 months
• Maximum size by around 9 months

2. Plateau

3. Slow involution
• Regression by age 4 years in 90% cases

(Rosenblatt 2012)

(Léauté-Labrèze 2017)



Localised
Well-defined focal lesions
Appearing to arise from a central point

Segmental
IH involving an anatomic region that is often 
aque-like and often measuring at >5 cm in 
diameter

Indeterminate (undetermined)
Neither clearly localized or segmental (often
called partial segmental)

Multifocal
Multiple discrete IHs at disparate sites
(Krowchuck 2019)
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(Solman 2018)



Management – local pathway
Referral

Consultant triage

Advice to referrer

Face to face IH clinic

Telephone clinic

Observation

Topical timolol

Propranolol

Further investigation
• USS
• MRI / MRA
• Ophthalmology
• ENT

Start in clinic
Start day unit

Ongoing monitoring



• Propranolol initiated by paediatrician 
urgently on day unit as needed

• Can start ambulatory for those 
suitable – 0.5mg/kg BD increasing 
after 7 days to 1mg/kg BD

• 50mg/5ml solution rather than 
5mg/5ml

• May see more often than 2-3 
monthly to titrate dose if large, 
ulcerated or of concern
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Rapid growth

Presented aged 3 weeks
Enlarging rapidly despite propranolol
Vomiting problematic

IMAGES REMOVED



Propranolol until 18months
Ongoing follow up with plastics

IMAGES REMOVED



A late presentation

3.5 months old
Twin born 35 weeks

Propranolol for 1 month elsewhere
Still growing
Amblyopia and squint 

Dose escalated to 3mg/kg
Admitted - prednisolone considered

IMAGES REMOVED



5 months later
3mg/kg propranolol

IMAGES REMOVED



Stopped 
propranolol 
19months

No rebound

Aged 3 months 
vs 4 years

IMAGES REMOVED



Propranolol vs Atenolol

Twin, born 31 weeks
2 months old
IH glabellum grown rapidly
IH back and buttock also

Ophthalmology review

USS and MRI – no intracranial 
extension

Propranolol 2mg/kg

IMAGES REMOVED



Propranolol caused general malaise, itching and diarrhoea
IH larger at 6 months

Changed to atenolol 1mg/kg
By 10 months improvement achieved

IMAGES REMOVED
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PHACE syndrome

Posterior fossa brain malformation

Haemangioma facial segmental

Arterial cerebrovascular anomalies

Cardiac abnormalities or coarctation of the aorta

Eye and endocrine  anomalies

LUMBAR  syndrome

Lower body infantile haemangioma

Urogenital anomalies

Malformations of spinal cord

Bony defects

Ano-rectal malformations /  arterial anomalies

Renal anomalies

PELVIS

Perineal haemangioma

External genitalia malformations

Lipoma myelomeningocele

Vesico-renal abnormalities

Imperforate anus

SACRAL

Spinal dysraphism

Ano-genital anomalies

Cutaneous anomalies

Renal and urologic anomalies

Angioma of lumbar sacral area (Jung 2021)



PHACE

INVESTGATIONS:
• Full examination 
• Cardiology assessment
• MRI / MRA
• Ophthalmology review

(Garzon 2016)



(Metry 2024)

INVESTIGATIONS:
• Full examination 
• Renal USS
• MRI / MRA



Segmental distribution

Pale, flat 
telangiectatic at 
birth

LSCS at 39 weeks

16 days old 
became raised

Affected ability to 
open left eye

Referred to 
ophthalmology 
?PWS

IMAGES REMOVED



Seen aged 1 month
1 episode bleeding

Propranolol 2mg/kg 

Cardiac assessment/  
echo – normal

Increased to 2.5mg/kg at 
3 months old

MRI head normal

Increased to 3mg/kg at 4 
months old

Segmental or PHACE?



38+6 LSCS

10 days old – 
developed IH

Right scalp, arm, 
hand axilla chest 

Propranolol 0.5mg/kg 
as becoming 
thickened

IMAGES REMOVED



Echo and ECG normal

MRI at 10 months: 
congenital absence of 
right internal carotid

Left posterior cerebral 
artery unusual shape but 
normal brain

Stopped propranolol 16 
months

Residual speckling only
Transient poor growth 

IMAGES REMOVED
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Differential diagnosis
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